55586
COMPLETE POWER UNIT ASSEMBLY

PARTS SHEET
: ; MODEL 10-8 SA-BOO1-A} COMPLETE POWER UNIT ASSEMBLY
CAPACITY 1 1/2 TON
AUGUST 1, 1960 ‘ ) .

INSTRUCTIONS

1. Upon receiving Jack, depress foot pedal and -pump actuating handle several times.
Jack is now ready for use.

2. Position on'level surface with center of load on saddles. Saddles should be as
close to bumper brackets as possible. Wheels on car should be free to roll.

3. Release sofety catches and press foot lever pedal to lower.

4. Lubricate corriage rollers, wheels, casters, ram,-and saddle extension bars fre~
quently. :

5. Torefill, use only recommended hydraulic jack oil.

TO REMOVE POWER UNIT ASSEMBLY

i.  Remove bolt that ties the ram to the bridge block.

2. Remove pin at handle socket.

3. Remove the four anchor bolts at the base-of the Jack. SA-8024 PISTON

ASSEMBLY N

SA-8003 PUMP PISTON
ASSEMBLY

TO ORDER PARTS

Order parts from your Franchised Service Depots, by part number, giving complete
nome of part.

Part number and name of part will be found on pages 2 and 3 adjacent to illustration.
Available assemblies will be found on page 4.

Repair Kit is Number 5-552
WARRANTY

.

These Jacks are fully guaranteed against defective material and workmanship when submitted or shipped prepaid to
the nearest franchised service depot or the factory, ninety days from the date of delivery to the user. This warranty
does not cover jacks that have been altered or attachments added to them which are not recommended by the manu-
facturer. The use of hydraulic brake or shock absorber fluid, alechel, Kerosene or other deleterious fluids voids this
warranty as does improper use of jacks through overloading or any other abusive practice or accident.

AUTO SPECIALTIES MANUFACTURING COMPANY
$t. Joseph, Michigan

SA-8001-A BASE SUB-ASSEMBLY

COPYRIGHT 1960 PRINTED IN U.S. A, 4



D-8091 FITTING-PISTON LINK
D-8016 PIN-YOKE

£ §4-4618 COTTER PIN
€) 0-2439-8 NUT-RAM PACKING

D-2438-8 PACKING-RAM
(! ) D-2446-B WASHER-RAM, PACKING

D-200) SCREW

D-2015
WASHER-
FILLER PLUG

D-8023 RESERVOIR

D-2436 REVAHNER-
RAM CUI

D-2005

/(n

PLUG-DRILL
0-2237 JAM NUT, i

D-2099-15 "O" RING
D-8041 ROLL PIN,
Vax1-¥4
D-8086 SPRING-RELEASE VALVE

2o
D-2074 BALL, 7/32 DIA.K

3 D-7628 WIPER-PISTON 1

D-8003 PISTON-PUMP !

D-2094-10 WASHER-BACK~UP

D-2094-10 WASHER-BACK-UP

D-8063 BUSHING-ADJUSTING VALVE
o~ D-8061 WASHER-VALVE SEAL

7

"(r{fﬁl p D-8062 WASHER-VALVE GUIDE
& D-8065 RETAINING RING, 1/4
~

Q
D-2070 BALL, 5/16 DIA.

D-2016 COTTER PIN

D-8073-A EXTENSION-PISTON

19-10248 FRAME ASSEMBLY

D-6025 SHIELD

D-7246
RETAINING RING, 5/8

D-5092 LOCKWASHER, 5/1¢
(4 REQD.)
D-8079 CAP SCREW (4 REQD.')

D-6033 JAM NUT, 7/16

1010072 WHEEL

19-10251 CASTER ASSEMBLY

D-8064-B INSERT-RELEASE

D-8088 SPACER-1INTAKEBALL
o D-2074 BALL, 7/32 DiA.

10-10072 WHEEL

D-7296 BALL,
1/4 DiA. (20 REQD. ) S

D-8090 HANDLE GRIP @”

S
D-6027 LOCKWASHER, 3/8 (2 REQD.)

D-5010 WHEEL-CASTER

10-10079 STUD-CASTER WHEEL

] D-8079 CAP SCREW .

D-5092 LOCKWASHER, 5/16
D
D-8006 BRIDGE BLOCK
D-8032-A CATCH-SAFETY

D-8056 SHAFT-PUMP ACTUATOR

10-10068 COVEI

b o-mm BOLT, /8-24
)

D-8031 ROLL PIN, 1/4x | (2 REQD.)

D-7673 RETAINING RING, 9/13: 10-10123 BOLT, 3/8-24
(2 REQD. )

D-8057 ROLL PIN, 5/32 l-l/g/

D-B009 LINK-LIFTING

(4 REQD. }

D-604%-A RETAINING RING, 3/4

\%BQ

D-8087 ROLLER-CARRIAGE (4 REQD.)
' D-B044-8 SADDLE

EXTENSION BAR STOP
SUB-ASSEMBLY (RIGHT)

SA-8043-A CARRIAGE ASSEMBLY

D-8049 ROLL PIN, 3/16x 2-1/4

4
19-10245 EXTENSION BAR STOP ASSEMBLY (LEFT)

ROLL PIN, 1/4 x 1-3/4 (2 REQD.)



